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Table {. Chemical composition of tested materids.

Plate Chemical composition (%) Austenite
Mark jthickness grain size

(mm) C Si Mn P S ‘ .Ni Cr Cu | Mo |Sol. Al| No. (JIS)
A-1 16 0°08 | 0°18 | ©0°75 | 0°010| 0°+011 | 8°80 | 003 | 0°20 | 0°04 | 0°015 5°5
E:é 1 0-10| 115 | o's1 | 0-009 | 0-014|s52| 014|016 | 007 | 905 T8
C-L 1 12 doui| o2 | 056 | 0008 | 0-011 | 890 | 0°06 | 0%16 | 006 | G.032 o
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Table 1. Chemical compositions. of speci-.

’ mens. (in wt2)

Steel | € | si|Mnl| P } s } Ni | Cr
Mild steel |0°15|0°21|0%44 00130 009| — | —
Ni-Cr steél . . . . . . .
SNC 22 0 15 0°25{0°4210°010/0*007] 3°04 | 0*81
Ni ,Cr steel 02610271056 l0+ 01000091 3° 151 0*79

Table 2. Average grain dxameters of the
mild steel.

o . Grain diameter |Inverse square root
Specimen d (mm) of dia. d~¥2(mm~1/2)
N1 0°0167 7273
N2 - 00266 6°13
N3 - © 0°0410 . 4°93
N4 0°0913 ) 3°31

BRI 30kg-m R L v v € —~REREE, BIERBRITR

D T DT AR T~ B E RS D oCE

ﬁimﬁwﬁﬁélﬁﬁﬁ%%%ﬁ% viz.

III. EEEREE=

Fig. 1 cikso N1, N3, N4‘ HEIDY ¥V~
BT NITIRIN = 3 v ¥ —WEE R RT. 2RE
OB = % v ¥ ~BBREER, ZhFh 40°, 67°
WX 80°C THBNEI R IIEBBRERERE
2%. Fig. 2 38 I OERN . N1, N2, N4 &
HEZB[EROIZE X ONEIIERSREMB T, BEiX
MEEBBEARMED 1/2 22 BE23RABROBBEE &
EHTS &, ZOBBEEE Table 3 WRT L S
5. BIEREV OB S ERNEOH KA L &L KBBRE

WBEL RS WHMEEE S5m/s & 20m/s O TERE

BEOZRZD o1z,

32

3
T

Specimen NI
P u -
* N3 %
x . >§f<
20t ]
N4

~
O

8
T

S

W W @ W @ A0 e

Testing temperature (°C) :
Fig. 1. Charpy impact test result of the mild
steel with various grain sizes.

— 353 —




